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THE ¢/p-RATIO OF NORMALLY-CONSOLIDATED CLAYS

By Toru SHIBATA and Shoichi TAGAWA

Synopsis

The ¢/p-ratios of various types of normally-consolidated clays are determined by the
triaxial-vane, triaxial compression and unconfined compression tests. The results obtained
by the K,-consolidatad triaxial-vane tests showed a good agreement with the Skempton-
Bjerrum correlation of increasing ¢/p-ratio with increasing PI, Fig. 3. However, the
scattering of the test results on the isotropically-consolidated triaxial-vane, triaxial com-
pression and unconfined compression tests are great, Figs. 4 and 7. The meaning of ¢/p
ratio calculated by using ¢’ and the pore water pressure coefficient at failure Ay, Eq.

(2), are discussed.
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Fig. 1 Relationship between ¢/p and plasticity index PI
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Table 1 Index properties

Sample No. LL % PLY% Pl Yy <2v % Activity €s cm?/s
1 36.0 25.6 10.4 23.0 0.45 2.6x1073
2 63.5 27.4 36.1 18.5 1.95 3.5x10~
3 52.5 23.6 28.9 18.0 1.61
4 47.0 27.9 19.1 8.0 2.38
5 107.0 30.6 76.4 9.5 8.04
6 82.6 24.5 58.1 27.0 2.15 1.7x107%

DY, ZEHR—V Ay b LEFEOZERER & TR ECRY - SHIEIRBTER LT >
LR LEARESR: KREBEZWRE LT 5, EBCEEL L 55 MEK filter paper strips %% %
EROHE—-F A « A b —VhrbiikETltotc. I0%EHTT £ TRET BEMIZRM No.6 ¥ihpXx%s
E&EDHRLSHEBRE TH >, K EFIFANOWEENERBRPEE U TRECR A LORE
FIEN K =0sc/01c (CCRENRB/D - BRRKEBEILH) ¥AML, KRB 5 X 5D, E#E
TETCOMERBNLS ~13T, ELHMIL4~198Tho1, EENETT5E, ~— ViR BESH,
LRREEFTEAL, bR RAMRT R olce = VOPEITERE, B3 DxH ; 8x16 mm Dl
N—VEFRAL, TAMBEON - VEESEEL 10.8deg/min L L=, /i o/p {Ei3, THLBEDBRE
TEL B> TREIERTOT, LEhWEBHLOBAIMFCETHEY RS LAk, =HE®E
BRFRBRIC L B2 b - =T EACTERRBTH S = L oW, ABRKRTHCHERE2TID, ¥
ABTESEC BRAFELE LW b DD kR L LTRIA LY, .
~N—VABREEOMNEEARBNL T &, “—VvERTRESh D ¢
B by OFKIEM LREDRAMHRE Lix>¥ O Cadling O3, CB I
EHFHRS (Fig. 2 B8, T

M:%.]{.Dz.r,,+%.ps.a.rﬂ ........................... (3>

SR HED; R—VvOFILHEE, v &t ~—vOflEiE KT

TR L DR A MR, a; ~— VISE EORAMIG ISR CcHy, H
RIS L, SFREA-0.3, SR> L ThE, K (3)
CHEWT, QELREEORAMBENRELWELT tv=tr=¢, »

2 a=L Ll

1 2M v
c= P T N (4)
1.D zD*H
(1 377) \[“ M

DX b, Thid<—vHBL Y c fHEXRET L OEASh TV
LDTH5, Fig. 2 Inte:l-vpfeta?ion of stress

3.9 HBERS condition in vane test

Fig. 3 13 Ko EE~— VB L D Rdlee/p flite PI KL TT oy P LELDTH S, KhO@HNL
3 No.1, 2, 3, OHUIE &7\ Jelikid, x ik No.4, 5, @HILERK No.6 435,

= DREFER - Skempton-Bjerrum line ® [Llk3+5% &, ¢/p {HOFERT — 2 EWHE L CIKREL, &
WML TN EL BObRBEANRD S L R 5Tbhb, TOMEE L LT i) Skempton-Bjerrum
line REMNEN-—VRRIZ X -T2 bhicbOTH LMD, EMETOBEIIZLALBROE X LA
ShB0OrRHL, SE~— YRR RT SRR L LA S R VLA BEFE LI LOTH 20, &
BEDEND DN TS, ii) Skempton-Bjerrum line %#§§< 7o Buv-bhic pETEHERED
EoTWHDOEHL, ZHi~<— Y OEFIEBENZHGCTw 5, Tichb BRI BEENF Y

iaiEARRRAREAR

— 3 —



164 FHAPKFRFERSIZEB (H.4. 3)

06 O Amagdsaki clay
05 ® Sample Nol23

% Sample No45 [ ] /
041 & Sample NoS§ ¥ —0o o
03} x g /
52 o [ ] Skempton-Bjerrum line

(&)
02} © ¢
of |

©)

| " 1 SPS—Y

0o 10 20 30 40 50 60 70 80 90 100110 120
Pl %

Fig. 3 Relationship between ¢/p and PI (Ky-consolidated
vane-triaxial test)
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Fig. 4 Relationship between ¢/p and PI (isotropically-
consolidated samples)
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Fig. 5 Comparison of vane and triaxial compression tests
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Fig. 7 Relationship between ¢/p and PI (unconfined compression test)
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